Assembly instructions
Notice de montage
Montage instructies

Montageanleitung

Istruzioni di montaggio

Instrucciones de montaje

UHCcTpyKLMA no coopke

Instrukcje montazu




PARTS AND TOOLS LIST

NO Name Qty
1 Lifting column 2
2 Bottom frame 1
3 Deckboard 1
4 Bottom metal plate 1
5 Caster 4
6 Keyboard tray 1
7 TV fixing holder 1
8 TV bracket 2
9 Bracket 2
10 Control box 1
11 Handset 1
12 M6*30 Screw 2
13 M6*14 Screw 8
14 M6*16 Screw 12
15 M4*12 Screw 4
16 ST4.8%13 Screw 4
17 4mm Hex Spanner 1
18 2.5mm Hex Spanner 1
19 |Remote control octagonal box| 1
20 Gyro octagonal box 1
21 Remote control box 1




M6*16 SCREW 12PCS

4MM HEX SPANNER



Gyro octagonal box

The handset is only used as an auxiliary control, while the remote control is the main
control method. When there is no remote control, the handset can be used for control.



Remote control octagonal box




//M4*1 2 SCREW

M4*12 SCREW 4PCS

2.5MM HEX SPANNER






ST4.8*13 SCREW

ST4.8*13 SCREW 4pcs






M6*14 SCREW
M6*14 SCREW

Gyro octagonal box

3M adhesive back

M6*14 SCREW 8PCS 4MM HEX SPANNER




4MM HEX SPANNER



- 1B

M6*30 SCREW

Remote control box

3M adhesive back

M6*30 SCREW 2PCS 4MM HEX SPANNER




